SPRAY PUMP JP-190 S

B-117

Controlled copy - Distribution and reproduction prohibited
1/2




SPRAY PUMP JP-190 S

B-117

[tem [Code Description QT. ltem [Code Description [aT. |
00 | 694315 |Spray pump JP-190 S 1
01| 213736 |Plug-go 1/2" BSP 1
02 | 210146 |Sealingring - OR1-117 1
03 | 1159487 |ldentification plate - "Engraved" 1
04 | 109587 [Round head rivet 4
05| 663153 |Bolt-5/16"-18 UNC x 3/4" 18
06 | 519736 |Locking washer - @8 18
07 | 322834 |Packing 132 x 262 x 1.59 1
08 [ 520775 |Drain plug - 1/4" BSP 1
09 [ 325290 |Sealingring - OR1-112 1
10 | 322776 |Pump cover 1
11 38778 |Connecting rod assembly 3
12| 240838 [Crankshaft 1
13| 325506 |Bearing 6310 2
14 | 323170 |Retainer-n° 01920 2
15| 322610 |Bearing flange 2
16 | 322883 |Packing 110 x 145 x 0.4 2
17 | 322909 |Connecting rod pin 3
18 | 322933 |Guide with rod 3
19 | 322842 |Scrapperring 3
20 [ 120071 |Sealing ring - OR1-015 3
21| 585604 |Piston base 3
22| 581363 |Flat piston 6
23 | 585588 |Piston spacer 3
24 | 585596 |Piston fastener 3
25 585612 |Hex nut- 1/2" UNF - stainless steel 3
26 | 585638 |Locking bolt - 1/2" - UNF x 15 - Stainless steel 3
27 | 322669 |Pump body 1
28 12724 |Sealing ring - OR1-119 1
29 | 328542 |Plug - 3/4" BSP 1
30 [ 916775 ([Snap ring for hole - g 40 3
31 323188 [Retainer-n°72 3
32| 322867 |Gasket 6
33| 322826 |Sleeve guide 3
34 | 322925 |Sleeve (alumina) 3
35| 322875 |Sealing washer 3
36 | 587378 [Valve for pump - @ 24 - model "D" 6
37 44487 |Valve cover 1
38 | 429258 |Hex bolt-1/2"-13 UNC x 3" - stainless steel 8
39 | 908582 |[Locking washer - 1/2™ 8
40 | 427948 |(Plug-o 1.1/2"BSP 2
41 916734 [Hex nut-5/8"- 11 UNC 4
42 | 764142 [Locking washer - M16 4
43 | 322891 ([Stud bolt - 5/8" - 11 UNC x 240 - Stainless steel 4
44 | 322735 |Pump head 1
45| 328799 [Valve cover 1
46 | 959957 |[Sticker - Keep oil level 1
47 | 692491 |Gasket/seal repair kit - VIII - Super 1

824201 [URSA LA-3 SAE 15W-40 API CG4 lubricating oil 1

Controlled copy - Distribution and reproduction prohibited

2/2




